Parts Manual for

SNAPPER

ELECTRIC CLUTCH HYDRO DRIVE
EUROPEAN TRACTOR LT-200

Model No. Description
2691044 ELT17542

555555555555
Manual No. 7105675

oooooooo
000000000000 Revision: - 2/20/2012






Table Of Contents

PAGE GROUP
4 Wheels & Tires Group
6 Hood, Grille & Dash Group
8 Seat Deck Group
10 Steering Group
12 Frame & Front Axle Group
14 Controls Group
16 Engine Group - 17.5HP Briggs & Stratton
18 Transmission Group - Hydro Gear
20 Lift Group
22 42" Mower Deck - Housing, Arbors & Blades Group
24 42" Mower Deck - Clutch Group
26 42" Mower Deck - Height Adjust Group
28 Decals Group
30 Electrical Group
ELECTRIC CLUTCH HYDRO DRIVE Manual No. 7105675

3 TP 400-5510---TC-N



Wheels & Tires Group

=
7;.;.'_‘- JJ,
o 1070 0020-50
e
[EE N
\_\a -
0020-40
0060
/nu4u
\.
}g
Front Wheels 0050

0090

0080

W
~

% 0030-10

0. / 0070
001[1/ Lo ~ /

0030-30
0030-20

Rear Wheels

Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE



Wheels & Tires Group

Iltem Part No Qty Description
0010 2860202 2 WASHER, 3/4
0020 1729708 2 WHEEL & TIRE ASSEMBLY, Front (Includes Ref. Nos. 0020-10, 0020-20, 0020-30 & 0020-40)
0020-10 2812808 1 FITTING, Lube
0020-20 1752171 2 BEARING, Flange
0020-30 2172353 1 VALVE STEM & CAP
0020-40 1726301 1 WHEEL & BUSHING ASSEMBLY (Includes Ref. Nos. 0020-10 & 0020-20 & 0020-60)
0020-50 1731951 1 TIRE, Turf Rider, 15 X 6.00 - 6
0020-60 ----- 1 WHEEL, Rim, Front (Not a serviceable part, order Ref. 0020-40)
0025 1664090 2 TUBE, Tire, Front
0030 7102668 2 WHEEL & TIRE ASSEBMLY, Rear, 18 x 8.5-8 (Includes Ref. Nos. 0030-10, 0030-20, 0030-30
& 0030-40)
0030-10 7102670 1 TIRE, K358, 2-Ply, 18 x 8.5-8
0030-20 720318 1 VALVE STEM & CAP
0030-30 ----- 1 WHEEL, Broached Hub, 8 x 7 (Not a serviceable part. Order Ref. No. 0030)
0035 2164247 2 TUBE, Tire, Rear
0040 721318 4 HUBCAP
0050 720010 4 E-RING, 3/4
0060 722620 4 WASHER, Flat
0070 722598 4 WASHER, Flat, 3/4
0080 1730181 2 SPACER, 3/4 1D x 1-1/4 OD x 1-5/8"
0090 720258 2 KEY, Square, 3/16
Footnotes:
ELECTRIC CLUTCH HYDRO DRIVE Manual No. 7105675



Hood, Grille & Dash Group

Ref. Engine

0040
0050
Ref. Steering
Group i |
\. I::II;. { I!i: >
% >
Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE



Hood, Grille & Dash Group

ltem Part No
0010 1750971D
0020 1677371
0030 721550
0040 721567
0050 721568
0060 1750659BM
0070 1751786D
0090 1751114
0100 1751931
0110 1721891
0120 1738929
0130 1722460
0140 1960556
0150 1739312
0160 1739329
0170 797483
0180 7091018
0190 1750974BM
0200 1930601
0210 1750972
0210-40 1751942
0220 1931202
0240 720382
0250 729075
0280 1753563
0310 1741760
0320 1741761
0330 1751440
0340 1931211
0350 2172434
0360 1919381
0370 1664847
0380 1752484
Footnotes:

Qty Description

1

2
2
1
1
1
1
1
1
1
1
1
2
1
2
1
1
1
1
1
1
1
7
8
1
1
1
1
1
1
2
2
1

HOOD

BULB, Light, 1156

SOCKET, Lamp

HOUSING, Light

LENS, Light

BRACKET, Hinge, Hood/Bumper

GRILLE, Front

COVER, Steering Shaft

DASH

KNOB, Push On

ROD, Parking Brake

PIN, Quick

SCREW, Pan Head Torx, Taptite, 1/4-20 x 3/4
KNOB, Throttle

SCREW, Washer Head, 5mm x 12mm Long
SCREW, Phillips Head, 8-32 x 3/8

NUT, Hex, #8C GR2

SUPPORT, Fuel Tank

SCREW, Hex Washer Head, Taptite, 5/16-18 x 5/8
TANK, Fuel (Includes Ref. No. 0210-40)

CAP, Fuel

SCREW, Hex Washer Head, Taptite, 5/16-18 x 1-1/4
S-CLIP

SCREW, Thread Forming

INSERT, Grille

INSERT, Hood, LH

INSERT, Hood, RH

HARNESS, Headlight

NUT, Hex Flange, Whiz Lock, 3/8-16

CLIP, Panel

WASHER, 5/16

SCREW, Hex Washer Head, Taptite, 5/16-18 x 3/4
FOAM, Hood

ELECTRIC CLUTCH HYDRO DRIVE

Manual No.

7105675



Seat Deck Group

0410

Ref. Lift
Group

0160

Ref. Frame

Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE



Seat Deck Group

ltem Part No
0010 1753299D
0030 1931277
0040 721378
0050 1751116
0060 725181
0080 721503
0100 1731300
0110 1751367BM
0130 1930595
0140 1919381
0150 1751945
0160 1960686
0170 1709256
0180 1751810
0190 1960282
0200 1750968BM
0210 1930601
0220 1751493
0230 7091593
0300 1931334
0320 1754214
0330 1751159BM
0340 720095
0350 720140
0360 721120
0410 1931333
Footnotes:

Qty Description

1

W = MNDN =2 =N =2 =N =N AL a®

DECK, Seat

NUT, Hex Flange, Whiz Lock, 5/16-18

MAT, Running Board, RH

MAT, Running Board, LH

CONTAINER, Battery

HOLDER, Beverage

SPACER, 5/16 ID x 1-1/4 OD

SUPPORT, Seat

SCREW, Hex Flange, Whiz Lock, 5/16-18 x 1-1/4
WASHER, 5/16

COVER, Spring

NUT, Hex Flange, ESNA, 5/16-18

WASHER, Spring, 5/16

SPRING, Compression

BOLT, Carriage, 5/16-18 x 3/4, G5
BRACKET, Seat Pivot

SCREW, Hex Washer Head, Taptite, 5/16-18 x 5/8
ROD, Seat Pivot

COTTER PIN, Self Lock, 3/8

BOLT, Carriage, Short Neck, 5/16-18 x 7/8, G5
SEAT, Low Back

QUADRANT, Mower Lift

BOLT, Shoulder, 1/4-20 x 1/2

NUT, Mclean Lock, #10-24

GRIP

BOLT, Carriage, Short Neck, 5/16-18 x 3/4, G5

ELECTRIC CLUTCH HYDRO DRIVE

Manual No.

7105675



Steering Group

Torque to 0060

180-240 in/lbs
(245-356 Nm)

0040 Index Wheel
During Installation

I e
I
Iy

AL 0200

é \0030

Ref. Frame %

~

0010

Must turn freely from
stop to stop after
assembly.

Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE

10



Steering Group

ltem Part No
0010 1750991
0020 1960114
0030 1729665
0040 1728069
0050 1960576
0060 1725024
0140 1611710
0150 1930601
0160 1750973BZ
0200 1930591
0210 1931277
0220 1919326
Footnotes:

Qty Description

1

[N I S S R T \C I \ V)

SHAFT, Steering

WASHER, 3/4

BUSHING, Steering

STEERING WHEEL

NUT, Hex Lock, ESNA Light, 5/8-18

CAP, Steering Wheel

RING, Klipring, 3/4

SCREW, Hex Washer Head, Taptite, 5/16-18 x 5/8
TOWER, Steering

SCREW, Hex Flange, Whiz Lock, 5/16-18 x 3/4
NUT, Hex Flange, Whiz Lock, 5/16-18
WASHER, 5/16

ELECTRIC CLUTCH HYDRO DRIVE

11

Manual No.

7105675



Frame & Front Axle Group

0550

0550

Torque to
150 ft. Ibs.
(204 Nm.)

Torque to
40 ft. Ibs.
(54.2 Nm.)

0130 0110

Torque to
20 ft. Ibs.
(27.2 Nm.)

Torque to

20 ft. Ibs. Torque to

(27.2 Nm.) 30 ft. Ibs.

0590 (40.8 Nm.)
Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE

12



Frame & Front Axle Group

Iltem Part No Qty Description

0010 721318 2 HUB CAP

0020 720010 2 E-RING, 3/4

0030 722620 4 WASHER, Flat

0040 1751899 1 AXLE ASSEMBLY

0045 2176440 4 BUSHING, Nylon, 3/4 ID x 7/8 OD

0050 1738193 1 SPACER,5/8IDx10Dx2"

0080 1727902 1 PLATE, Axle Support

0090 2860646 1 NUT, Hex Flange, Two Way Lock, 5/8-11

0100 1931277 15 NUT, Hex Flange, Whiz Lock, 5/16-18

0110 1960032 2 SCREW, Hex Head, 3/8-16 x 1-1/4, G5

0120 1611705 2 SPACER, 3/8 ID x 5/8 OD

0130 1751964 1 TIE ROD

0140 1727872 1 WHEEL SPINDLE ASSEMBLY, RH

0150 1930645 4 NUT, Hex Flange, Two Way Lock, 3/8-16

0160 1751922 1 ARM, Steering, LH

0180 1750275 1 FRAME

0190 1753629 1 PEDAL ASSEMBLY, Forward & Reverse

0210 1750989 1 SUPPORT, Frame, Rear

0220 1930601 11 SCREW, Hex Washer Head, Taptite, 5/16-18 x 5/8

0230 1930591 20 SCREW, Hex Flange, Whiz Lock, 5/16-18 x 3/4

0240 1750795 1 SUPPORT, Foot Rest, LH

0280 1960035 1 WASHER, 5/8

0290 2860744 1 CAPSCREW, Hex Head, 5/8-11 x 3-1/4, G5

0300 1738051 1 DRAG LINK ASSEMBLY

0305 1921977 2 CAPSCREW, Hex Head, 5/16-18 x 1-1/4, G5

0306 1924874 2 WASHER, 5/16

0320 1750608 1 PEDAL, Brake

0330 1735595 1 LATCH, Brake Lock

0340 1752802 1 BOLT, Shoulder, 5/16-18 x 1

0420 1727911 1 PLATE, Bearing

0470 1750767 1 LIFT SHAFT ASSEMBLY

0480 1750798 1 PLATE, Bearing

0490 1727940 1 BRACKET, Sector Support

0500 1751110 2 GEAR, Steering

0510 1728122 2 SPACER, Sector Gear

0520 1934654 2 SCREW, Hex Flange, Whiz Lock, 3/8-16 x 1

0540 1727903 2 SUPPORT, Transmission

0550 1738071 2 SUPPORT, Seat Deck

0590 1935048 4 NUT, Hex Flange, Two Way Lock, 5/16-18

0600 720145 4 NUT, Hex Flange, Center Lock, 5/16-18
Footnotes:

ELECTRIC CLUTCH HYDRO DRIVE Manual No. 7105675

13



Controls Group

0280

/ 0250 0090 P

N

= 5 . e "r‘-’!,}.)_‘_-_"

Ref. Frame
Grnup\ o _

& ub

&
‘1... .

TS 0230
Ref. Frame \@ @\ N

Group T, ﬂ 0200 ~,

P 0100

0110

Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE
14



Controls Group

ltem Part No
0080 1728000
0090 1931277
0100 1727254
0110 1722460
0120 1727261
0180 1960687
0190 1931335
0200 1727935
0210 1727894A
0220 1728001
0230 1729620
0240 1931352
0250 1721675
0280 1727259
Footnotes:

Qty Description

1

- D) = o ) = -

PULLEY, Idler

NUT, Hex Flange, Whiz Lock, 5/16-18

ROD, Brake Return

PIN, Quick

PEDAL, Brake

NUT, Hex Flange, ESNA, 3/8-16

BOLT, Carriage, Short Neck, 5/16-18 x 1, G5
SPACER, Pivot

BRACKET, Idler

PULLEY, 3 OD, 3/8 ID

SPRING, Extension

BOLT, Carriage, Short Neck, 3/8-16 x 1-1/2, G5
PAD, Foot Pedal, Forward

PAD, Foot Pedal, Reverse

ELECTRIC CLUTCH HYDRO DRIVE

15

Manual No.

7105675



Engine Group - 17.5HP Briggs & Stratton

Torque to
17-19 1. Ibs.
(23.1-25.8 Nm) 0280 0500
/ 0020
s . 0260 /
0330 i ‘Qz\

T ¥

@ \ \

.i: _'__'vl“:”;'—‘—_'””’_

APPLY ANTI-SEIZE
TO CRANKSHAFT

s 40210
i
11
RN Torque to
I =y 19-23 ft. Ibs.
Y (27.2-31.3 Nm)
| =
]
I
I

0200

Tie clutch wire
to keep away
from pulley.

Torque to
45-55 ft. Ibs.
(61-74.88 Nm)

Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE
16



Engine Group - 17.5HP Briggs & Stratton

ltem Part No
0020 1750159
0040 1930601
0070 1727976A
0100 1925003
0120 1751102
0130 93053
0140 7200116
0180 1924940
0190 1732576
0200 1701011
0210 1737421A
0220 1736105
0230 1708264
0240 1918199
0250 1960649
0260 1731214
0270 720045
0280 94480
0290 1931277
0300 1728086
0310 1931335
0320 1738265A
0330 1728959
0340 1727996A
0350 1727993
0400 1752460BM
0410 1752476BM
0420 1752477BM
0430 1752478BM
0440 722858
0500 31G777-0194-B1
Footnotes:

Qty Description

1

2
1
4
1
2
1
1
1
1
1
1
1
1
1
1
4
2
2
2
2
1
1
1
1
1
1
1
1
4
1

VALVE, Drain

SCREW, Hex Washer Head, Taptite, 5/16-18 x 5/8
SUPPORT, Muffler

SCREW, Hex Washer Head, Taptite, 1/4-20 x 1/2
CABLE, Throttle Assembly, 23"
CLAMP, Hose Band

HOSE, Fuel

WASHER, 3/8

PULLEY & HUB ASSEMBLY

TIE, Self Lock

GUIDE, Belt, Long

CLUTCH, Electric

WASHER, Hex, 7/16

LOCKWASHER, Spring, 7/16

CAPSCREW, Hex Head, 7/16-20 x 3-1/2, G5
GASKET, Exhaust

SCREW, Self Tap, 3/8-16 x 1-1/4

SCREW, Hex, Lock, Washer, SEMS, 5/16-18 x 7/8
NUT, Hex Flange, Whiz Lock, 5/16-18

PIVOT, Hood

BOLT, Carriage, Short Neck, 5/16-18 x 1, G5
SUPPORT, Muffler & Hood Pivot

PIPE, Exhaust

HEAT SHIELD

MUFFLER

GUARD, Exhaust, RH

GUARD, Exhaust, LH

STRAP, Exhaust Guard, RH

STRAP, Exhaust Guard, LH

CAPSCREW, 5/16-18 x 3/4

* ENGINE, 17.5HP Briggs & Stratton (Engine Model: 31G777-0194-B1)

NOTE* See your local Briggs & Stratton distributor for parts and service.

ELECTRIC CLUTCH HYDRO DRIVE

17

Manual No.

7105675



Transmission Group - Hydro Gear

0050

See Frame &

Front Axle Group o : See Frame &

Front Axle Group

/0040 0040 |
0300 0330 I Torque to
W IN 55 23ft-Ibs.
|

0010

<
|
|
|
|
I
I
I
[
|
|
|
|
|
|
|
I

See Frame & Apply anti-seize
Front Axle Group Torque to S grease to axles
\ T # 23ft-lbs._ 0060 < _
5 /|
s ’3";‘5; o [l[m]\ »
. ﬂ‘““‘“‘unsu
_-r"‘"'-/r'_
Hook to top
slot of frame. \%H,.UMG
0100
o
W S
T &
See Frame & f")’ =
Front Axle Group
Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE

18



Transmission Group - Hydro Gear

ltem Part No
0010 1751792
0030 1960586
0040 1931277
0050 1736716
0060 1722460
0070 1751733
0080 1921977
0090 1736409
0100 1721995
0110 1736854
0120 1736410A
0130 1921978
0140 1664847
0160 1737441
0170 1960686
0180 1919381
0190 1960221
0300 1751901BM
0310 1751900BM
0320 1931333
0330 1921332
Footnotes:

Qty Description

1

4
7
1
2
1
1
1
1
1
1
1
1
1
2
1
1
1
1
2
1

TRANSMISSION, Hydro-Gear, T2
CAPSCREW, Hex Flange, Whiz Lock, 5/16-18 x 2-1/2
NUT, Hex Flange, Whiz Lock, 5/16-18

ROD, Free Wheel

PIN, Quick

ROD, Speed Control

CAPSCREW, Hex Head, 5/16-18 x 1-1/4, G5
SPRING, Extension

SPRING, Extension, 5/8 OD x 6-5/8 Long
SPACER

STRAP, Torque

CAPSCREW, Hex Head, 5/16-18 x 2, G5
SCREW, Hex Washer Head, Taptite, 5/16-18 x 3/4
V-BELT, Drive Belt, HA, 88.46

NUT, Hex Flange, ESNA, 5/16-18

WASHER, 5/16

CLIP, Hairpin

BRACKET, Switch Actuator

SUPPORT, Switch

BOLT, Carriage, Short Neck, 5/16-18 x 3/4, G5
CAPSCREW, Hex Head, 5/16-18 x 3/4, G5

ELECTRIC CLUTCH HYDRO DRIVE

19

Manual No.

7105675



Lift Group

0180 0230

Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE
20



Lift Group

ltem Part No
0070 1931277
0100 1731417A
0110 1732426
0120 1727955
0150 1731894
0160 1960687
0170 1931211
0180 1960074
0230 1960170
0240 721221
0250 1666294
0600 1727954
0610 1751772
0620 1728976
0630 1960686
0640 2162085
0650 1715772
Footnotes:

Qty Description

2

2
2
2
2
2
2
4
2
2
4
1
1
1
1
1
1

NUT, Hex Flange, Whiz Lock, 5/16-18
ARM, Rear Lift

BOLT, Shoulder, 5/16-18

ROD, Lower Lift

TRUNNION

NUT, Hex Flange, ESNA, 3/8-16
NUT, Hex Flange, Whiz Lock, 3/8-16
CLIP, Hair Pin

WASHER, 1/2

PIN, Threaded Shoulder, 3/8-16
SPACER, 3/8ID x 11/16 OD x 7/16"
ROD, Lift

ROD, Mower Lift

BOLT, Shoulder, 5/16-18

NUT, Hex Flange, ESNA, 5/16-18
SPRING, Compression

SPRING, Extension, 5-1/4"

ELECTRIC CLUTCH HYDRO DRIVE

21

Manual No.

7105675



42" Mower Deck - Housing, Arbors & Blades Group

NOTCH IN PLATE SHOULD POINT TOWARDS : /
FRONT OF DECK WHEN ASSEMBLED

ARBOR ASSEMBLY TO BE ASSEMBLED WITH
GREASE ZERK ORIENTATED AS SHOWN

Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE
22



42" Mower Deck - Housing, Arbors & Blades Group

ltem Part No
0010 1735573
0020 1735399
0030 1735326
0040 1735323
0050 1735328
0060 1960766
0070 1960373
0080 1752100A
0090 1656916
0100 1920676
0110 1737835
0130 1737457
0140 1736504D
0150 1923027
0180 721083A
0190 1931277
0200 721369A
0210 1931333
0230 720154
0240 721339
0250 721371
0260 1960093
0270 1750457BM
0280 1750458BM
0290 1752065BM
0300 1752034BM
0310 1930600
0320 722866
Footnotes:

Qty Description

2

SMI\J—'&I\)I\)I\)AI\)A#AAI\)-P

HOUSING, Spindle
BEARING, Ball, 20mm
SHAFT, Spindle
SHIELD, Arbor
SPACER, Bearing
RING, Self Lock

SCREW, Hex Washer Head, Taptite, 5/16-18 x 1

BLADE, 42"
WASHER, Spring, 1/2

CAPSCREW, Hex Head, 7/16-14 x 1, G5

PULLEY, V, Deep Groove
SPACER, Pulley
HOUSING, Mower Deck, 42

CAPSCREW, Hex Head, 7/16-14 x 1-3/4,G5

PLATE, Rear

NUT, Hex Flange, Whiz Lock, 5/16-18

BRACKET, Hinge

BOLT, Carriage, Short Neck, 5/16-18 x 3/4 G5

SPRING, Torsion

DEFLECTOR & SUPPORT ASSEMBLY

ROD, Deflector

NUT, Push Pal, 3/8
PLATE, Spindle, RH
PLATE, Spindle, LH
BRACKET, Guard Mount
COVER, Mower Spindle

SCREW, Hex Washer Head, Taptite, 5/16-18 x 1-1/2

SCREW, Hex, 1/4-20 x 5/8

ELECTRIC CLUTCH HYDRO DRIVE

23

Manual No.

7105675



42" Mower Deck - Clutch Group

/Arbor Drive Pulley

Xy ldler Pulley # 0030

0010

Torque to
30 ft/lbs.
(40.8 Nm)

0170

0040

0050

Mower Drive Belt (#0110) Routing

0100

0140
0050
7 ““20\\%‘\&“ Torque to
070 0080 30 fi/lbs.

(40.8 Nm)
5
\ 0030

|\ ooz
0120
|
|
———0070

See Housing &
Arbor Group

Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE



42" Mower Deck - Clutch Group

Iltem Part No Qty Description

0010 1922130 2 CAPSCREW, Hex Head, 3/8-16 x 2-1/4, G5
0020 1922755 4 WASHER, 3/8

0030 7018574 2 IDLER, Flat, 4.12

0040 1960339 2 NUT, Hex Flange, Mac Lock, 3/8-16

0050 1924356 4 WASHER, 3/8

0060 1731944A 1 ARM, Idler

0070 1931211 2 NUT, Hex Flange, Whiz Lock, 3/8-16

0080 1731311 1 SPRING, Extension, 7-3/4"

0090 1933468 2 WASHER, 5/16

0100 1729007 1 SPACER, 3/8IDx 1-1/20D x 1"

0110 1732955 1 V-BELT, A-Wedge, HA, 94.45 LG

0120 1731911A 1 SUPPORT, Idler

0140 1921971 1 CAPSCREW, Hex Head, 3/8-16 x 1-3/4, G5
0150 1923325 2 CAPSCREW, Hex Head, 5/16-18 x 7/8, G5
0160 1931277 2 NUT, Hex Flange, Whiz Lock, 5/16-18
0170 1732884A 1 GUARD, Spring

Footnotes:

ELECTRIC CLUTCH HYDRO DRIVE Manual No. 7105675
25



42" Mower Deck - Height Adjust Group

See Housing &

Arbor Group 0160

Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE
26



42" Mower Deck - Height Adjust Group

Iltem Part No Qty Description

0010 1731966BM 1 HITCH, Front

0020 1730097 1 ROD, Ball

0030 1751385 1 ROD, Front Mower Lift

0040 1750997 2 SPACER, 1/21D x 7/8 OD x 11/16" Long

0050 1960379 2 NUT, Hex Lock, ESNA Light, 1/2-13

0140 1931277 9 NUT, Hex Flange, Whiz Lock, 5/16-18

0150 1931333 9 BOLT, Carriage, Short Neck, 5/16-18 x 3/4, G5
0160 1753662BM 1 SUPPORT, Mower, LH

0170 1753663BM 1 SUPPORT, Mower, RH

Footnotes:

ELECTRIC CLUTCH HYDRO DRIVE Manual No. 7105675
27



Decals Group

12 % |
© AKX "3

K ]

(e

| 1752089 T ) 1752498
0040 0045

0070

SNAPPER

0120 0090

Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE
28



Decals Group

ltem Part No
0010 1750191
0020 1730202
0040 1752089
0045 1752496
0060 1739085
0070 1753682
0090 1753681
0110 1753467
0120 7104148
0220 7101940
1130 5102420
1140 5102457
Footnotes:

Qty Description

1

A N 2 a2 a2 N2 .

DECAL, Tunnel

DECAL, Tow / Release Lever
DECAL, Height Of Cut, High Cut
DECAL, Height Of Cut, Low Cut
DECAL, Logo, Steering Wheel
DECAL, Model, ELT175420
DECAL, Logo, Hood

DECAL, Deck, 107cm

DECAL, Logo

DECAL, Weight Limitation
DECAL, Danger, Mower Deck
DECAL, Danger, Discharge

ELECTRIC CLUTCH HYDRO DRIVE

29

Manual No.

7105675



Electrical Group

0340
"3l1“ 0350
0420 0360
0180
0190 f&/ 0630 E
o B
< -
Ref.Hood, Grille & \ Y (&
Dash Group ' \ 0040

To Engine
To Starter

£

Ref. Frame
Group
Manual No. 7105675 ELECTRIC CLUTCH HYDRO DRIVE

30



Electrical Group

ltem Part No
0010 1753300
0020 1734025
0040 -

0100 1728963
0110 1925003
0180 1722887
0190 1726556
0260 1732006
0300 1752063
0310 2816964
0320 2860750
0330 2823341
0340 2821319
0350 2816622
0360 1677296
0370 1701011
0390 1732004
0410 1960294
0420 1726557
0610 1732005
0630 1737959
0670 1930601
0680 2820426

Footnotes:

Qty Description

1

A a3 A D =2 D DNDMND NN 2 a d e N =

WIRING HARNESS

WIRES & CONNECTORS ASMY-JUMPER 3.0LG
* BATTERY, 7U1L, 12V, 195CCA

SOLENOID

SCREW, Hex Washer Head, Taptite, 1/4-20 x 1/2
SWITCH, PTO, Push

SWITCH, Reverse Mow

SWITCH, Push Button (NC/NO)

CABLE, Electric, #8 x 14.00 LG

LOCKWASHER, 1/4

NUT, Hex Lock, KEPS, 5/16-24

CAPSCREW, Hex Head, 1/4-20 x 3/4, G5
WASHER, 1/4

NUT, Hex, 1/4-20

BOOT, Insulator, Battery Terminal

TIE, Self Lock

SWITCH, Push Button (NO)

NUT, Hex Flange, Whiz Lock, 1/4-20
KEY, No Mow

SWITCH, Push Button (NC)

SWITCH, Key

SCREW, Hex Washer Head, Taptite, 5/16-18 x 5/8
LOCKWASHER, External Tooth, 5/16

ELECTRIC CLUTCH HYDRO DRIVE

31

Manual No.

7105675



NOTES




NOTES




NOTES




Hardware Identification & Torque Specifications

Torque Specification Chart Torque Specification Chart
FOR STANDARD METRIC MACHINE HARDWARE (Tolerance + 20%) FOR STANDARD MACHINE HARDWARE (Tolerance 20%)
Prope r \ 7 \ 7 N 7 \ @ @
e | (2] 09 | G2 | | (&)
Class 5.6 Class 8.8 Class 10.9 Class 12.9 SAE Grads 2 SAE Grads 5 SAE Grade 8
Size Of | in/lbs in/lbs in/lbs in/lbs Size Of | in/lbs in/lbs in/lbs
Hardware| ft/lbs | Nm. | filbs | Nm. | fi/lbs | Nm. | filbs | Nm. Hardware | fi/lbs | Nm. fi/ilbs | Nm. ft/lbs Nm.
M3 588 56 | 1344 | 128 | 192 | 1.80 | 22.92 | 215 8-32 19 2.1 30 34 41 46
M4 1344 | 1.28 | 30.72 | 2.90 |43.44 | 4.10 | 52.56 | 4.95 8-36 20 2.3 31 35 43 49
M5 264 | 250 | 6096 | 575 | 597 | 810 | 715 | 97 10-24 27 341 43 49 60 6.8
M6 44.64 4.3 7.3 99 | 103 14 | 121 165 10-32 31 35 49 5.5 68 177
M7 5.2 71| 121 | 165 | 16.9 23 | 19.9 27 1/4-20 66 76 8 10.9 12 16.3
M8 77 | 105 | 11.7 24 25 34 29 40 1/4-28 76 8.6 10 13.6 14 19.0
M10 15 21 35 48 50 67 59 81 516-18 11 15.0 17 23.1 25 34.0
M12 26 36 61 83862 | 117 103 | 140 5/16-24 12 16.3 19 25.8 29 34.0
M14 42 58 101 | 7132 | 136 | 185 162 | 220 3/8-16 20 27.2 30 40.8 45 61.2
M16 64 88 147 | 200 | 210 | 285 250 | 340 3/8-24 23 313 35 476 50 68.0
M18 89 121 | 202 | 275 | 287 | 390 346 | 470 716-14 30 40.8 50 68.0 70 85.2
M20 126 171 290 | 390 | 405 | 550 486 | 660 716-20 35 47.6 55 74.8 80 | 108.8
M22 169 | 230 | 390 | 530 | 559 | 745 656 | 890 1/2-13 50 68.0 75| 1020 110 | 1496
M24 217 | 295 | 497 | 375 | 708 | 960 840 | 1140 1/2-20 55 748 90 | 1224 120 | 163.2
M27 320 | 435 | 733 | 995 | 1032 | 1400 | 1239 | 1680 9/16-12 65 88.4 110 | 1496 150 | 204.0
M30 435 | 590 | 995 | 1350 | 1401 | 1900 | 1681 | 2280 9/16-18 75 | 102.0 120 | 163.2 170 | 2312
M33 590 | 800 | 1349 | 1830 | 1902 | 2580 | 2278 | 3090 5/8-11 90 | 1224 150 | 204.0 220 | 299.2
M36 759 | 1030 | 1740 | 2360 | 2441 | 3310 | 2935 | 3980 5/8-18 100 | 136 180 | 2448 240 | 3264
M39 988 | 1340 | 2249 | 3050 | 3163 | 4290 | 3798 | 5150 3/4-10 160 | 2176 260 | 353.6 386 | 525.0
The guides and ruler furnished below are designed to 8/4-16 180 | 244.8 300 | 408.0 420 | 571.2
help you select the appropriate hardware. 7/8-9 140 | 1904 400 | 5440 | 600 | 8160
7/8-14 155 | 2108 440 | 5984 660 | 897.6
\HU\H‘\\H\\\H‘\\HU\H‘HHU\H‘\\HU\H‘\\HU\\\‘\\HU\H‘HHUH\‘HHU\HHH\HH‘\H 18 220 | 2992 | 580 7888 | 900 12440
1-12 240 | 3264 640 8704 | 1,000 | 1,360.0
0 10 20 3 40 50 60 70 80 90 100 NOTES
@ @ Body 1. These _torque values are to bc_e used for all hardware )
m “ Diameter excluding: locknuts, self-tapping screws, thread forming
N\ ) f«—Body Length——»| screws, sheet metal screws and socket head setscrews.
. i for locknuts:
Nut, M3 Scrow, M- 1.25 x 25 B S o s
. torques.
D::a.’r;rhé?:rd(mm) E?;?nae:(ier (mm) glxgze(,g;h;’een Egr?;h (mm) b. forflange whizlock nuts and screws - use 135% of
Inside Threads  Body Threads Body grade 5 torques. _
Diameter (in)  perinch Diameter per inch Length (in) 3. Unless otherwise noted on assembly drawings, all torque
—~ | values must meet this specification.
Nut, 1/2-16 Screw, 1/2- 16 x 2

Common Hardware Types

0 1 2 3 4
| 14 12 34 | 1|/4 ’|/2 3|/4 | 1|/4 ’|/2 3|/4 | 1|/4 12 g4 |
1 \ \ \ \ \ \ \ \

|\\ \|\ \\l\\ I | Hex Head Capscrew @ Washer
Standard Hardware Sizing @ Lockwasher
Carriage Bolt

When a washer or nut is identified as1/2” (M8), this is

the Nominal size, meaning the inside diameteris 1/2 inch
(8mm metric thread diameter); if a second number is present
it represents the threads per inch (distance between threads).

o ammr—=()

Wrench & Fastener Size Guide

1/4” Bolt or Nut 5/16” Bolt or Nut 3/8” Bolt or Nut
Wrench—7/16 Wrench—1/2° Wrench—9/16”

Hex Nut

1/2” Bolt or Nut
Wrench—3/4”

When bolt or capscrew s identified as1/2 - 16 x 2” (M8 - 1.25 x 50 ),
this means the Nominal size, or body diameter is 1/2 inch (8mm
metric thread diameter), the second number,16, represents the
threads per inch, (1.25 thread diameter). The final number is the M6 Boft or Nut M Bot or Nut
body length of the bolt or screw, 2 inches (50mm). Wrench—10mm  Wrench—13mm

7/16” Bolt or Nut
Wrench (Bolt)—5/8”
Wrench (Nut)}—11/16"

M12 Bolt or Nut
Wrench—19mm

M10 Bolt or Nut
Wrench—17mm

M14 Bolt or Nut
Wrench—22 mm




Parts Manual for

SNAPPER

ELECTRIC CLUTCH HYDRO DRIVE
EUROPEAN TRACTOR LT-200

IT IS THE POLICY OF BRIGGS & STRATTON CORP TO IMPROVE ITS
PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL TO DO SO.
WE RESERVE THE RIGHT TO MAKE CHANGES OR ADD
IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS

Briggs & Stratton Yard Power Products Group
535 Macon Road
McDonough, GA, 30253 U.S.A.

800-935-2967
Manual No. 7105675

Revision: - 2/20/2012

www.snhapper.com

Copyright © 2012 Briggs & Stratton Corporation
Milwaukee, WI USA. All Rights Reserved



	7105675-IR
	Blank Notes-2
	Blank Notes-3
	Blank Notes-4



